
TARP AND ROLLER ASSEMBLY

REFERENCE # PART # DESCRIPTION QTY

1 D02 Roller Tube 1
2 D03 1” x 4” Keyed Shaft 1
3 D08 Tensioning Spring 1
4 D10 Spring Anchor Cone 1
5 D09 Spring Tension Cone 1
6 028 1” Set Collar 1
7 D05 UHMW Insert 4
8 D11 1/4” x 2” Bolt 2
9 D12 1/4” Nylock 2
10 D07 Front Shaft Sleeve 1
11 D06 50-15 x 1” Sprocket 1
12 A14 1/4” Key Stock 1
13 D04 1” x 4’ Anchor End Shaft 1
14 D13 #14 Hex Head Screw 2

REFERENCE # PART # DESCRIPTION QTY

15 026 1” Brass Bushing 2
16 D01 Tarp- 18 Mil. Vinyl 1
17 D17 Bunge Strap 2
18 D14 Bunge Clamp Rod 2
19 D18 Bunge Clamp Plate 2
20 D16 1/4” Nut 2
21 019 Galvanized Anchor Pipe 1
22 015 Anchor Clamp
23 016 Hose Clamps (varies w/application)
24 029 Spacer Block (varies w/application)
25 N/A 3/8” Bolt (various lengths)
26 N/A 3/8” Lock Washer 
27 N/A 3/8” Flat Washer
28 N/A 3/8” Nut


